Components in the package

Work table (right)

Outrigger leg



Assembly

Bolt M12 X110 X 2EA

[Step1 }

[StepZ }




Bole M10 X 30> 2EA

Flat washer 210X T7EA




Exploded view and part list

18 08 61

¥B €8 @8




No. | Description Qty No. | Description Qty
1 Tow bar 1 44 Safety lever 1
2 Hitch coupler 1 45 Spring washerp10 5
3 Hex bolt M12x80 3 46 Spring housing 1
4 Nut M12 20 47 Spring 1
5 Safety chain 2 48 Safety block 1
6 Flat washerp12 46 49 Flywheel guard 1
7 Outrigger leg 1 50 Mainframe guard 1
8 Nut M10 35 51 Pulley guard 1
9 Flat washerg10 65 52 Flywheel 1
10 Hex Bolt M10x35 14 53 Key 8x7 2
11 Hex bolt M12x110 3 54 Hex bolt M8x3 4
12 Hex Bolt M10x25 2 55 Shock pad 1
13 Hex Bolt M8x45 2 56 Pinion driver 1
14 Left work table 1 57 Body 1
15 Right work table 1 58 Bearing housing 2
16 Hex bolt M10x100 2 59 Flywheel for belt 1
17 Table support 2 60 Flat washer@8 4
18 Operation handle grip 1 61 Tension spring 2
19 R pin 10 62 Hex bolt M16x30 2
20 Hinge pin 1 63 Sider roller 2
21 Hex bolt M12x55 11 64 Bracket for side roller 2
22 Locating pin 4 65 Hex bolt M10x30 18
23 Hex bolt M12x30 12 66 Nut 8-1/2-20UNF 8
24 Spring washer@p12 1 67 Wheel 2
25 Housing 1 68 Torsion shaft 2
26 Hex bolt M16x100 1 69 Wheel bracket 1
27 Bushing 1 70 Clutch 1
28 Roller 1 71 Engine 1
29 Nut M16 1 72 Engine block 1
30 Flat washerp16 2 73 Hex bolt M6x40 4
31 Lever 2 74 Foot pad 1
32 Operating lever 1 75 Flat washer@6 4
33 Press device 1 76 Hex bolt M6x20 4
34 Hex bolt M12x90 3 77 Engine flat key 1
35 Pusher 1 78 | Vee-belt 1
36 Spring 1 79 Inner Hex bolt M8x45 10
37 Restoration device 1 80 Dish Spring Washer ¢8 20
38 Bearing 628 2 81 Stop cap 2
39 Track Slab 2 82 Front Friction Platen 2
40 Spring washer@8 10 83 Cross groove bolt 24
41 Flat washer8 2 84 | Clutch disc 4
42 Nut M8 8 85 Back Friction Platen 2
43 Rack 1




